KLM

H

Vi@ gl roaara

AIR RIDE SUSPENSION SYSTEMS

2011 GM 2500-3500 HD 4-Link
Rear
Installation Instructions



https://www.carid.com/kelderman/

Installation

. Before doing anything, measure the pinion angle and write the angle down here

. This is important because you will need to put the axle back to this meas-
urement after the installation. Also, take a measurement from the front of the axle
to a location on each side of the frame. Write these measurements here. Pinion
angle . Right side Left side NOTE: All the bolts
in this kit use a flat washer on each side of the bolt. Itis recommended to re-
move the bed if possible.

. Jack up the rear of the frame so that most of the tension is off the leaf springs.
Place a set of jack stands under the frame, block the tires so the axle won’t move
and place a jack stand under the pinion so it doesn’t rotate. Remove the leaf
springs. Using the steps pictured below, cut off the bump stops off the axle and
frame. The brake lines are connected to the
axle bump steps. Unbolt them and pull them
out of the way when you cut. They will fas-
ten to the lower air bag mount in step XX.

If the truck has overload pads remove them
from the side of the frame.

This block will be re-
moved on each side of
the axle.

Use a torch or plasma
cutter to remove the
block. DO NOT CUT
INTO THE AXLE TUB-
ING!

Once the block is re-
moved, grind the sur-
face smooth. Spray
with some undercoating
or black paint.




The upper bump stops need
to be removed from the
frame.

Cut the bump stop so it is flush
with the bottom of the frame.
Only the remaining part of the
bump stop on inside of the
passengers side of the frame
needs to be removed. Grind it
flush with the frame. You will
need to remove the bolts on
the inside of the drivers side
where the brake lines fasten
and use a strap to pull the
brake lines away from the
frame to gain access to cut.

Bump stop removed



3. Locate the drivers side side plate. It fastens to the frame with the original forward
leaf spring bolt, 3) m12-80 bolts and 2) 1 1/2x1/2” bolts. Torque the leaf spring bolt to
150 ft/Ibs, the m12 bolts to 100 ft/Ibs and the 1/2” bolts to 85 ft/Ibs. Use the same
torque specs on the passengers side. If you have a 5th wheel hitch, you will have
to remove the attachment plates on the side of the frame and weld the top plates
to the side plates of the air suspension.

Factory shackle
bolt M12-80 bolts




4. Locate the passenger side side plate, 2 shims and pan hard bar mount. This as-
sembly fastens to the frame with the original forward leaf spring bolt, 3) m12-80 bolts,
and 8) 1/2x5” bolts. The shims go in the rear most set of holes. You will have to drill
the six middle holes. Use the outer side plate as a drill template. Torque the 1/2”
bolts to 85 ft/lbs and the m12 bolts to 100 ft/lbs.

Shims in the rear 4 bolts

Drill out these 6 holes for 1/2” bolts. You may have to die grind the inside holes out with a
die grinder because its hard to drill straight through the frame.




5. Locate the lower air bag mounts and lower axle clamps. Place the air bag mounts
over the leaf spring perches and fasten together with the 5/8x9” bolts Torque the bolts
to 150 ft/Ibs. Next fasten the brake lines to the tab on the lower bag mounts with the

1/4x1” bolts.

Production models have
a tab welded here to fas-
ten brake lines to.

. Drivers side



6. Locate the air bags. Insert the 90” 3/4” fitting in the air port. The air inlet needs to
be facing towards the rear of the truck. Fasten the bottom of the air bags to the lower
air bag mounts with the 3/4” nut and lock washer. Do not tighten yet.

7. Locate the 4 trailing arms. Set the upper bars at 8 1/8” between the knuckles and
the lower bars at 8 9/16” between the bottom knuckles. Insert them into the front
mounts and rear lower bag mounts. Use the 7/8x 5 1/2” bolts on the forward mounts.
Insert so the nut is on the frame side. On the rear, use the 7/8x4 1/2” on the top and
the 7/8x 5” on the bottom. DO NOT use a flat washer on the outside of the 4 1/2” bolt.
Make sure on these bolts | - 4 S
the nuts face the tire. If the & ; |
nuts face the frame the N ¥
bolts will rub on the frame
when the unit is in the
dumped position.

5 1/2” bolts used in
the forward trailing
arm mounts. Insert so
the nuts are on the

Top boltis 4 1/2” Do not use wash-
er on the nut side

Bottom bolt is 5”

Make sure nut side of the bolts are
against the tire.



8. Locate panhard bar. Connect one end to the passenger side upper pan hard
mount with the 3/4x4” bolt. Use the supplied spacers to center the hiem end. The oth-
er side of the pan hard bar connects to the drivers side lower air bag mount. Use the
3/4x4” bolt to fasten. Use the supplied spacers to center the hiem end. Torque the
3/4” bolts to 150 ft/Ibs.

Pass side

Spacers on each side
of hiem end

Drivers side



9. Connect the top of the air bag to the upper air bag mounts with the 3/8x1” bolts.
You can tighten the bottom of the bag now.

10.Locate the accumulator tanks. They mount to the rear shackle leaf spring perches
with the original factory bolt. Make sure the large port is facing the front of the
truck. Torque this bolt to 100 ft/lbs.




11.Locate the 3/4” air line. Run an air line between the bags and the accumulator
tanks. This air line is very stiff and not flexible. Make sure to cut it 3" longer than
what you think so you can shorten if needed.

13. Locate the roadmaster sway bar kit. Use the instructions supplied with the kit to
install the rear sway bar kit.

14. Place a jack under the rear hitch and jack the frame up so the distance between
the air bag mounting brackets is 7 1/2-8”. Check your measurements from step one,
making sure your pinion angle is correct and your wheelbase is as originally from the
factory. Now torque the eight 7/8” bolts to 300 ft/Ibs.

15. Locate your compressor box. If you have a long box truck, it will mount on the
passenger side behind the cab. You will have to drill 4 holes for the 3/8” bolts that will
hold the compressor box to the chassis The forward upper hole will be drilled in the
front box mount. The other 3 holes go in the frame.



Upper forward
mount fastens to
the box mount
closest to the
cab on long box

Compressor box mounts to the
truck frame with the 3/4x 1 1/2”
bolts






Electronic Plumbing & Wiring
Diagram with Air Dryer




Compressor Box Self-Leveling Kit Wiring Diagram
(ambulance prep package)

air line to tank

-
O PDIressor oo
height-control valve =\ height-control valve
H ground .
Tl N

30 AMP

£ * . oyl EXH
: Fuse #f dump valuA

cyl EXH %
dump valve 5

to battery

o switched power
Nll’

Control Panel




2011 Chevy 2500/3500 Stock Height (Rear)

o
o




Thursday, July 31, 2014 8:51:39 AM

ITEM NO.| PART NUMBER DESCRIPTION QY.
1 30202 (DS) Upper Frame Mount 1
2 30205 TRAILING ARM - 18" 4
3 5748 5748 Firestone Air Bag 2
4 30213 (PS) Frame/Bag Mount 1
5 30210 (PHB) (PS) Inner Frame Mount| 1
6 30221 Pan Hard Bar 25" 1
7 29199 Lower Axle Clamp (DS) 1
8 29197 Lower Axle Clamp (PS) 1
9 20760 (DS) Lower Bag Mount 1
10 20765 (PS) Lower Bag Mount 1
11 20770 3/8" Mounting Plate Shim 1
12 20771 1/4" Mounting Plate Shim 1
13 20997 Accumulator Tank 2
14 18000 (DS) Lower 4" Axle Clamp 1
15 1109-169KLD Sway Bar 1
UNLESS OTHERWISE SPECIFIED: | Design By: | Zach Beltz 2014 | Project:
DIMENSIONS ARE IN INCHES TOLERANCES: She" # / ny | 20]1 Chevy 2500/3500 Stock Heighi (Reqr)
FRACTIONAL* 1/32" . .
ANGULAR: MACH: 1 BEND ¢ 1 Inventory Description:
TWO PLACE DECIMAL  +.030 Run Qty‘ Kit
THREE PLACE DECIMAL +.010
MATERIAL PROPRIETARY AND CONFIDENTIAL SlZE DWG NO
THE INFORMATION CONTAINED IN THIS
RS | A (o1
WeiGHT RETHOUT THE WRITTEN PESMISSION OF
498.18 KELDERMAN MFG. INC. 15 PROHIBITED. | SCALE: ]Z50| DO NOT SCALE DRAWING |
5 T 4 | 3 | 5 | :

Discover other performance suspension parts on our website.


https://www.carid.com/suspension-systems.html



